h L
. COPY OF CLRTIFICATE OF
INSPECTION AND TEST OF MATSRIAL SOTID T0 VISAYAN
STEVEDORING-TRANSPORTATION COe - MITD
STLEL PLATES, 60" x 1/4" x 20 ft,
ON OUR SHOPS ORDER T=7433, DATED
MARCH 20, 1939
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ROBSRT W. HUWT COMPANY, ENGCINEERS
Report of Inspections and Tests, 7-29-38

__Our File 7850

Olur Order SM-36354 Inspector's Report No.74 Sheet No.4

Made by Bethlehem Steel Export Corporation

For Atlantie, Gulf & Pasific Co. Client's Qrder 6167
Date Inspected 7-20«38
Shipper's Weight 1540

Heat Numbsy 60J402
Dimensions of Test Piece 1.59 x ,258
Yield Point in 1bs, per 8g. in, 37300
Tensile Strength in ibds, Per ng. in. 61400

% Blongation in In. 29,0

% Reduction of Area 62,9

Bends - (Cold 180 degrees 0Ke
Hanufac turer's Chemicgal Analysis;e
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